Section 6:
Parts Data




Key

CNNINDN -

*c OO0 bW

* O KL NN~

Part Number

9960-256-021
9960-256-022
9960-256-025
9960-255-007
9982-280-002
9982-280-005
9982-280-011

9545-012-015
8640-413-002
9212-002-003
9206-164-009
9548-117-000

9206-420-002
9244-082-001

9545-018-017
9531-033-001

8640-413-001

8640-413-003
9086-015-002
8638-190-009
9454-569-005
9454-569-008
9454-569-010
9108-084-010
9108-084-013
9108-084-014
9578-085-001
9491-009-001
8641-581-005
9548-268-001
8650-006-003
6292-006-006
9412-083-001

9545-012-003
8641-436-004
8641-582-019
8640-399-001
9544-047-002
9544-047-005
9544-047-007
9545-012-003
9545-052-001
8641-436-003
9960-243-022
9960-243-025
9960-243-026
9578-081-002
9545-008-021
9578-084-001
9472-001-013

Cabinet Group

Description

Door Assembly, Loading Compleate-WHT
Door Assembly, Loading Compleate-ALM
Door Assembly, Loading Compleate-SS
Door Assembly Only, Loading SS
Plate Assembly, Hinge-WHT

Plate Assembly, Hinge-ALM

Plate Assembly, Hinge-SS

Screw, Hinge to Door #10-32x 3/8
Nut, Hinge to Door #10-32UNF
Glass, Door

Gasket, Glass

Support, Door Glass (inside Gasket)
Gasket, Outer Rim

Handle, Loading Door

Screw, Handle 1/4" 20 x 3/8"

Stud, Door Catch

Nut, Hex

Nut, Acorn # 10-32

Catch, Loading Door

Rivet, Pop-Catch loading door
Panel Assembly, Front WHT

Panel Assembly, Front ALM

Panel Assembly, Front SS

Door, Upper Service WHT

Door, Upper Service ALM

Door, Upper Service SS

Trim, Upper Service Door

Rivet, Drive-Door Hinge

Wasbher, Flat 3 /16

Support, Upper Door

Lock w/nut Lower Service Door

Key, Service Lock (FJWCC)
Nameplate, Commerical Dryer
Screw, Chrome 10-32 x 1/2

Washer, Fiber

Lockwasher #10

Nut, Spring U Type 10Z-Front Panel Clips
Strap, Hinge-WHT

Strap, Hinge-ALM

Strap, Hinge-SS

Screw, Hinge To Panel 10T-32 x 1/2
Screw, Door to Hinge Strap (special)

Washer, Fiber/Plastic VSCO on Door Hinge (special)

Door Assembly, Lower Service WHT
Door Assembly, Lower Service ALM
Door Assembly, Lower Service SS
Trim-Handle, Lower Service Door
Screw, Pn Hd Cr-#10 x 3/8

Trim, Kick-Lower Service Door
Cabinet Touch Up Paint (White)

Qty

[EE I UL UK U (UL I (U U G I U U @ ) I o T U NGk (R U U L N |G R G i\ U\ (L U O JEIE (A U (L U NG JEE U N 'S JJE (R Gl NG NG K\ (L I (UL UL

@ Part # 8533-065-001 12/20



13

15

16

Part Number

9435-004-001
9545-008-010
8650-006-003
8502-617-001

9942-027-002
9942-027-004
9942-027-003
9807-099-001
9277-041-002
9277-041-004
9277-047-001

9277-047-002
8544-006-001
9545-008-003
9074-236-001

Description

Overlay, Trim Kick

Screw, Tr Hd Cr #10 x 1/2 BLK

Lock w/nut Lower Service Door

Label-Made in the USA

Vault Assembly, Coin - SS

Coin Vault Assembly White

Coin Vault Assembly Almond

Box Assembly Coin Vault ESD W/lock & Key Chrome

Insulation Side Pannel
Insulation Side Pannel

Insulation 1/4" Black Top LH Side Burner Area
Insulation 1/4" Black Service Door

Leg, Leveling

Screw, #10 x 1/2 TEK

Cover, Cabinet

Q
<

2 00PN 2 A A A A WA

Part # 8533-065-001 12/20 @



Front Control Housing Group

A
(]
<

T Tl AW N

~

e O O °*°

10

Part Number
9627-651-002
9897-026-001
9545-031-004
9801-077-001

9471-010-002
8651-053-003
9982-305-002
9451-146-005
9021-002-016
9054-045-001
8636-018-001
8711-002-001

9857-116-003

9627-650-001
9631-403-001
9501-004-002
9627-679-002
8640-276-005
9452-614-001

9545-045-005
9940-013-001

Description

Harness Assembly, Micro
Terminal Block Assembly

Screw, 6AB x 3/8" (for Terminal Block)
Membrane, Switch Assembly
PCB Board Control

Plug, Button

Plate Assembly, Control Mounting
Pin-Hinge Meterplate
Acceptor-Coin 25¢

Fuse Holder

Fuse 1.5 Amp
Transformer-Control

Control, Ignition

Harness Assembly, Low Voltage

Wire Assy High Voltage (From Ignition Control)

Temperature Sensor

Wire Harness, Temp Sensor

Nut, Wire connector 71B, BLK
Bracket Sensor Mounting

Screw, Mounting Bracket 8B x 1/4
Coin Chute Assembly

2
<

JEE I G U | JE N\ K\ UL UK U (UL U U U | NG JREE N AL (I U U (O S G

@ Part # 8533-065-001 12/20



O ®* 00 * NN ®* O) ¢

* A
- O

N
N

N
w

Part Number
9376-259-006
9376-311-001
9545-014-004
8640-400-003
9453-157-001
9545-028-013

9991-053-002
9545-029-010
9545-029-012
8640-415-004
8641-581-035

9861-022-001

9908-039-001
9036-145-002
9487-200-003
9534-319-002
8641-581-035

9908-040-001
9306-006-000
8640-222-000
8641-582-015

9040-073-004
9040-077-002
9208-065-001
9545-008-024
9454-596-002
9454-595-002
9550-190-001

9545-008-003
9545-008-024

Drive Group

Description

Motor, Drive AO Smith before serial #210650

Motor, Marathon after serial #210650
Screw, Hx 5/16-18 x 5/8

Nut 5/16 - 18

Pulley - Motor

Screw, Set

Support Assembly, Intermediate Pulley
Bolt, Rd Hd, 3/8-16 x 1 1/4

Screw, 3/8-16 x 1 1/2

Nut, 3/8-16

Washer, Flat

Arm Assembly-Tension Compleate
Pulley Assembly, Intermedate-W/Bearings
Bearings, Bronze Flange

Ring, Retaining

Spring, Belt Tension

Washer, Flat

Pulley Driven

Key, Woodruff

Nut, 1"-14

Washer,Lock Internal Tooth

Belt, Final Drive

Belt, Motor Drive

Guard, Drive

Guard Screws

Pannel, Drive Guard, RH

Pannel, Drive Guard, LH

Shield, Motor

Screw 10-16 x 1/2, TEK

Screw, 10AB x 3/8 (To Attach to Guards Above)

Qty

[ NG NN

W W2 W=

¥ = A QA A A A AN -2 WN A

N 2 a

20

Part # 8533-065-001 12/20 @



Door Switch

Key Part Number
1 9041-076-001
2 9550-159-001
3 9539-461-001
4 8640-401-001
5 9545-020-001
6 9074-255-001
7 9545-008-020
8 9008-004-001
9 6068-041-001
10 9545-012-003
* 8641-436-000
11 8640-413-004
* 8220-127-001
* 8220-127-002
* Not lllustrated
4

B

7

Group

Description

Box, Door Switch........ccccecc.....

Shield, Door Switch ..................
Switch, DOOr .....ovvveeieiieiiis
Nut, Special Twin #4-40 ...........
Screw, Pn Hd SI.#4-40x5/8 ......

Cover, Switch Box.....................

Screw, Box Cover 10 AB x 3/4"

Actuator, Switch........cccccccooeee

Conduit Special ...............cc.....
Screw. 10-32 x 1/2" ..................
Washer, Fiber ............cooovuueenn....
Nut, ElasticStop 10 -32.............

Wire Assembly, Black 48".........
Wire Assembly, Blue 65" ..........

Quantity

10

@ Part # 8533-065-001 12/20



Key

W TN

e e U1 N o

e 0 *° N °

Part Number

9803-163-002
9545-008-024
9048-018-001
9545-008-008
9875-002-003
9985-161-001

9545-008-024
9857-134-001

9381-009-001
9425-069-002
9425-069-003
9576-203-002
9538-142-001

9545-045-007
9074-234-001

9545-008-024
9857-116-003

9545-044-002
8640-411-003
9897-026-001
9545-031-004
9039-915-001
9545-008-003
9631-403-001
9627-650-001
9054-045-001
8636-018-001
8711-007-001

9545-012-009
9732-102-003

9548-256-001
9545-008-008
9379-164-001

9458-020-003
9918-002-002
9545-008-024
9576-207-006
9545-045-008
9825-057-002
9545-008-024

Burner Housing Group

Description

Housing Assembly, Burner Welded
Screw 10AB x 3/8

Burner, Main

Screw 10 T-32 x 1/4"

Electrode, Ignition

Bracket Assembly, Electrode Mounting
Screw, Electrode Mtg 8B x 10x 3/8"
Control Assy, Gas

Manifold, 2 port

Orifice, Burner-Natural #30

Orifice, Burner-LP #48
Thermostat, Hi-Limit

Spacer, Hi-Limit

Screw 8B x 3/4"

Cover, Hi-Limit Stat

Screw 10 B x 3/8"

Control, Ignition (Gray Box)

Screw 6-32 x 1"

Nut, Hex Keps 6 x 32

Terminal Block Power (Inside Control Panel)
Screw 6 AB x 5/8"

Bracket, Pipe gas line

Screw 6AB x 5/8"

Wire Ass’y, High Voltage

Harness, Low Voltage Ignition
Fuseholder

Fuse 1.5 amps

Transformer, Control

Screw, 10x1/2"

Kit, LP Conversion

Support, Front Burner

Screw 10T-32 x 1/2"

Valve, Gas Shut-Off w/ brass union (Optional)
Pipe, Gas Line

Recirculation Boot

Screw, 10AB x 3/8"

Thermostat, Over Temp-Manual Reset
Screw, 8AB x 3/8"

Cover, Over Temp Thermostat
Screw, 10AB x 3/8"

Quantity

N =2 N a2 N2 a2 aNE aaaaa N DO _CPNNDNN DA aiMNDNCLCNODPND D A NN, DO -~

Part # 8533-065-001 12/20 Q



14 15, 16

9 2 5

@ Part # 8533-065-001 12/20



Bearing Housing Group

Key Part Number Description Quantity
* 9803-160-002 Housing, Bearing Ass’y w one( rear ) bearing........cc.cccccveeeennnes 1
1 9241-161-001 Housing, BEariNg........cocuiieiiiiiiie e 1
2 9036-130-001 Bearing, Ball-Rear.........c.coiiiiiiiiieie e 1
* 9036-130-001 Bearing, Ball-Front ..o 1

9538-139-001 Spacer, Bearing...... .o 1
3 8641-581-009 Washer, Flat 3/8" ........ooo e 4
4 8641-582-003 Lockwasher spring 3/8" .......cccoueeiiieiiee et 4
5 9545-049-002 SCrew 3/8" X /4™ ... 4
6 8640-415-002 NUE, B/ 2
* 8640-400-002 N LU B ST 4
* 8640-222-000 Nut, Tumbler Shaft ..........ccooi i 1
* 9306-006-000 Key, Tumbler Shaft ... 1
* 9908-040-001 PUIIEY DIV ..ottt 1
* 9552-013-003 SHIM 1
8 9545-049-001 SCrEW 378" X 1" e 2

* Not lllustrated
o %
1
L
O IL
5
4

Part # 8533-065-001 12/20 @



Tumbler Basket Group

Key Part Number Description
1 9848-101-001 TUMDIEE ASSY ..ottt sraae e e e 1
* 9848-128-002 SS TUMDIET ..o e 1
2 9568-012-001 Spider & Shaft ASSY .......ueiiiiii e 1
3 9497-019-001 (2o Te N U1 00] o] =T SRR 3
4 8640-415-004 NUt, TUMDIEr ROG.... . e 3
5 9552-013-000 SIML e e AR
7 8641-554-001 Washer, Tumbler Rod (special) .........cooooueeeriiiiiiiiiiiiiee e 3
8 9306-006-000 Key, Tumbler Shaft ... 1
9 8641-582-015 Lock Washer, Tumbler Shaft...........cooeiiiiiieiiiie e, 1
10 8640-222-000 Nut, Tumbler Shaft..........oo oo 1
* 9848-129-001 Tumbler W/ SPIder.........eeeiiiiiiieiieie e 1
* Not lllustrated
2

; a

1

@ Part # 8533-065-001 12/20



Part # 8533-065-001 12/20 @



Blower Impeller and Air Flow Switch Group
Over Temperature Switch

Key Part Number Description Quantity
. 9074-242-001 Cover Damper SWitCh............coooiii e 1
1 9125-001-001 (D=1 0] 0= S PO O P SPPPRUPT 1
. 9545-044-002 Screw SWItCh MEQ. ...eeeiiiiiiee e 2
2 9539-432-001 SWItCh DamIPET ... e 1
. 8640-411-003 Nut SWitch LOCKING .....oeiiiiiiiiie e 1
. 8640-420-001 NUE TWIN oo e 1
3 9451-146-001 PiN DamPEI.....vveiiiiiiieie e 1
4 9825-057-002 OVEr-tEMPCOVEIASS'Y .. .ueiiieeeiiieiie ettt et ee e seeeee e e 1
. 9576-207-006 Thermostatover-tempMnl.............ooooiiiiiii e, 1
. 9545-045-008 SCrew T0B X 3/8.. ..o 2
. 9486-137-001 Retainer pUSNON ... 1
. 9535-050-003 Sleeve-Hi-LimitswitCacCess .........cccocviiiiiiiiiiie e 1
5 9822-027-002 HOOA ASS’Y, LiNt ....eeieiiieeiiieeie e 1
. 8640-412-004 Lint HOOD MEQ. oot 6
6 9822-026-001 LiNt SCrEEN....coi it 1
7 9278-037-002 Impeller, W/SEt SCrEWS.........c.uuviee it 1
. 9545-028-013 S SCrBW ..t 2
8 9918-002-002 Recirculation BoOOt ..., 1
* 9973-034-001 8" Slide Open Clean Out Duct (Optional)..........c.ccccuveveennnnen. 1
* Not lllustrated

@ Part # 8533-065-001 12/20




Wire & Harness Group

Key Part Number Description Qty
9627-651-002 Harness, CONIOL..........uu i e 1
9627-679-002 Wire Harness, Temp SeNSOr...........cocooieiiiiiiiiiiiieeieeeeeeeeeeeciias 1
8640-276-005 Nut, Wire connector 71B, BLK.........oiiiiiieeieee e 2
9627-650-001 Harness Assembly, Low Voltage..........ccccooveeieniiiiiiecenieeeeee 1
9631-403-001 Wire Assy, High Voltage (From Ignition Control)..............cccceeee. 1
9054-045-001 FUSE HOIAET ... 1
8636-018-001 FUSE, 1.5 AMID. e 1
9897-032-002 Terminal Block, Rear Control BOX.........covvvvieiieeiiiiiieeeeeeeeeeeeeee 1
8220-064-044 Wire Assy, BLK 58", Power Terminal Bolck to Block.................... 1
8220-064-041 Wire Assy, WHT 58 1/2", Power Terminal Block to Block ............ 1
8220-101-022 Wire Assy, WHT 62", Terminal Block to Motor..............ccceccuuens 1
8220-101-021 Wire Assy, RED 62", Terminal Block to Motor..............ccccuunneeeee. 1
8220-057-034 Wire Assy, BLU 62", Terminal Block to Motor ..............ccceeciinnes 1
8220-064-046 Wire Assy, BRN 70", Terminal Block to Air Flow Switch .............. 1
8220-064-045 Wire Assy, ORG 67", Terminal Block to Air Flow Switch.............. 1
8220-064-042 Wire Assy, GRY 57", Terminal Block to Terminal Block ............... 1
8220-101-025 Wire Assy, GRY 25 1/2", Terminal Block to Over Temp Switch.... 1
8220-101-026 Wire Assy, ORG 27", Terminal Block to Over Temp Switch......... 1
8220-101-024 Wire Assy, BRN 29 1/2", Terminal Block to High Limit Switch ..... 1
8220-101-027 Wire Assy, BLU 28", Terminal Block To High Limit Switch........... 1
8220-064-043 Wire Assy, RED 78 1/2", Terminal Block To Control Board.......... 1
8220-001-225 Wire Assy, RED 9" Transformer to Fuse Holder..............cc..e..... 1
8220-127-001 Wire Assy, Black 48" Terminal Block to Door Switch ................... 1
8220-127-002 Wire Assy, Blue 65" Terminal Block to Door Switch..................... 1
8653-039-000 Connector-Wire, LiNe 1/4" ...t 1
8711-002-001 Transformer, Control 120/24 VAC..........ccccoiiiiiiiiinieeeee e 1

Label Group

Key Part Number Description Qty
8507-256-001 Instructions, Uncrating...........coeeviiiiiiniiiiiee e 1
8514-003-010 OWnNer's BOOKIEE..........coooiiiiiiecce e 1
8507-350-001 Instructions, Dryer Install / Start Up.........cccccoeiiiiiiiiiniiiee 1
8507-330-001 INSrUCtions TVSS ... e, 1
9506-047-002 Wiring SchematiC.........oooiiiiiii i 1
9506-048-002 WirNG Diagram .......c.ceeveiiiiiie e 1
8511-001-002 Label, QUAIITY........eeeee e 1
8527-105-001 Label, Decal Lighting and Clearence............cccccovvvieieiiniiiinccenne 1
8502-645-001 Label INStruCtionS.........cccoooiiiiiiiic e 1
8502-600-001 Label, Waring and NOtIiCe ... 1
8502-640-004 Label, INStrUCLIONS. ........ueieeeiee e 1

Part # 8533-065-001 12/20 @



Key

Label With Electronic Coin Acceptor Parts

Part Number
8220-001-338
8502-725-001
8502-730-001
8640-411-002
8640-424-002
8711-003-001
9021-014-002
9452-724-001
9506-072-002
9506-073-002
9531-040-002
9545-044-006
9627-651-003
9982-334-002

Description Qty
Wire Assembly-6" BLU, Transformer to Terminal Block ................... 1
LABEL-INSTRUCT/WARN,ELECTRCOIN..........coeiiiiiiiiiciiiiieeeee, 1
LABEL-WARNING,ELECCOINACCEPTOR .......oooiiiiiieeciieiiieeee 1
NUT-ELASTICSTOPRHG-32 ......coeertieeeeeeeeeeeeeeeetee e 2
NUT-HEXELASTICSTOPHA-40 ......ooeeeeeeeee e 3
TRANSFORMER-120/12VAC ... 1
ACCEPTOR-COIN,ELECTRONIC(108).....ccccuvirieeeiiiiieeeeciiiiee e 1
PLATE-MOUNTING,COMPUTERCONTROL .....cceovcveeeeeeceeeeeee 1
WIRINGLABEL-SCHEMATIC........co ettt 1
WIRINGLABEL-DIAGRAM........oooiiiiieee e 1
STUD-SELFCLINCHING #4-40X3/8.....coeeeeeeeeeeeeeeeeeeeaeeeee 3
SCREW-PNHDCR,H#6-32X5/16......cueeeeeeieeeeeeeeeeeeeeeeeeeeeeeeeeeee 2
WIRINGHARNESS-ELECTRONICCNTRL ...ooeeiiiviieeceiiieee e, 1
PLATEASY-CONTROLSMNTNG(CMPTR).....ccocieeeiieeieiecieeeeen 1

@ Part # 8533-065-001 12/20



ZHDS 4201 2M0g™ .24 AT SRR YZOD—-E/0—a0SE 30QHL23TI Huvds
LOG—T0G— L LEH +
- Hrlo— L 208 Y FETIERYE I
[EOLAE AGT] \00-arn- cees e Ty e
ONOHLTETE FRFIH TWHFE L R T R e
EEEREE R Ty | [ T
Zo ¥ L
s ._..Huu_.ﬂlﬁ._uf___ﬂqa___m_ T um e |
W Enu.._ﬂ.u.n_mum___mnr = ﬂ._uu_ _ e um = ..d___T._ uﬂ
“_L_w [ O] o wm _ ww ek ___.._l___.____
o Tk I TR [, we e |1 T[] Tm
Git—ine—4 1 H — TPPRETTY | W e & - e =
5 T liggrog _dal.._llll IRToh =9
T e ]
f1 AL — o
| A= N pop- - rowe N
e TH 1] A __m._
|||||||||||| r B
_|_ﬂﬂ_u._.._ - r_|_ | | Hﬂ”ﬂﬂﬂ “_w_“ ww P
I [==-T]
_ S L ThEE | | — TE.EM@ ]
I s a | | T EE | B0 AT B Bk
i 3 - m T _ | KIEE TNEHS @ HOLGN 3/8d
J "
_ “ _ _ T e 1 __m._m.
_ 2 mm _ _ | <R Seame _m_ J_m.u._|_ ris
B L Ec ...u.mE_.___.EI_ m M e | | miitices vt it cxamesrt
|||||||||| ASIMS A0 diy
LLELL R _-n_.ﬂ-m_ _m b | _ nﬂlﬂ_nu_.ﬂln-__mﬂu 4 d
LY : 1 —- | iEw
W g_nuﬁﬁnﬁmﬁ_ﬂﬁ m & Haﬂ:ﬁ_ﬁﬁ oL n_ TH RO
AT LW it
cm-mee-mv H0SMNIAS dM3L DINOSIDI T3 n. ﬁ 1H4 :
— S 51"
P me B ST L0 —EE _i._m el Ef 72 900- M —UiZE
zoo-gio-zoie | moe=s | | Lo gr |l i oEel
ALY H AN PRI e |EH- AR T L0 g T RO~ o-we e L

"I L (MHEED

FOOWS 8301 e AT

(o EnOH e

i

didl k30

Part # 8533-065-001 12/20 @




JUPMEHOS

YELO—El0—805E







EC Models (Intergrated EasyCard Ready Parts)

Key

Part Number
8502-728-001
8640-412-005
8640-424-002
9982-335-002
9982-337-001
9454-569-021
9454-569-019
9454-569-020
9506-144-002
9506-145-002
9545-008-026
9627-731-001
9797-006-003
9806-013-003

Description Qty
LABEL-INSTRUCTIONS/WARNING,EC.........oovvieieeeeeeeeeeeee, 1
NUT-HEXKEPS,#8-32......ooeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
NUT-HEXELASTICSTOPH#4-40 .......ooo oo, 3
PLATE-CONTROLSMTG,COMPUTER(EC)......ccceiiiiiiieeiiiiieeees 1
PLATE-READERMOUNTING(ECREADY).....cccovteeieiiiiiieeecieieee e 1
Front Panel, AImond - EC...........ooiiiiiiiee e 1
Front Panel, White - EC .......ooooveieiieeee e 1
PANEL-FRONT,STAINLESSSTEEL........ccccooiiiiieeeeeeeeeeeeee, 1
WIRINGLABEL-SCHEMATIC.......oottiiieiiiieeeeeee e 1
WIRINGLABEL-DIAGRAM.........teieeeee e 1
SCREW-HXWSHRHDUNDCTH#10BX1/2....cccoieiiiiieeeeeeeeeeeeeen 2
HARNESS-KIT,DEXTER ......ouiiiiiiiiiieieeee e 1
CARDREADERASY-DEXTER,STANDARD........ccccoviiiiiieeeieeeeeeeen. 1
CABLEASY-4TWISTPR,20'SHLD/UNSH ... 1

@ Part # 8533-065-001 12/20



| -] __H_l_._"__.lnnnn 141
L l- L

ZHO9 D30L° 3+0€ L FYHoYTd SN ZOD—S¥ | —50S6 IA0HLITT Hdvds
T
MR- 920~ LB i _ T ——
mﬂ_lﬂ._..nln_.__ﬂa_n.._“_._u_n.-_._.u BOTE 2o ) NI TYRIRE L |f T ETIE | em-Tarwem
— TL|_.BHI_..3|_.___.H _| T e HOSM3IE IRe1d
3|3 * HoSNES oWl T i UL I il s
N R ﬂ_ |M _ WS FM P | T
| |uawesa T H_ ~ ) H H _ i _ _ ol .w.ﬁ]_m.__
| HITIDHLNDD L=.___ s .”.“ k e .n._.__ﬂ mm MM _ H ” H h..H...F.&
| EE  GNOWLJ313 | = pne LG = L7 L4505
| [ceoo _..“_c_"_u_c_ _n.._u__._ﬁ_ e _"_M;._.._n_ - m & o o e Ll
TT0A REINGT
_ R T _ -
_ W m _ EFL-n WE nn o KW At i i
| = G [ Mo | m m..m__n__.l......rm <8 T =T
_ ﬂ = D _ F e T T e T ] o) B __m__n.
o =i oyl IR P | - I 721 o [ Fo Pl e bt -
“ _n_ﬂ WE. e iﬁ___“ i % ED-LOL—2Ed “m“
| 2R ™8 _

&8 OO AL
[ [l P g

_
_
_ -
AT OO HOLON 2AH0
_ _ SEE
_
_

1
i e ifi "len-man I ]
Sl BT o on | EREESS
HOIE =T _

L0 Eil-+#80-0E50 _4__ ]
i S

@i.mﬁﬂ:nﬁﬂ_ e

W &= JART O

!
:
i

%_____
gé’
]

F: gt it d.11) M__m.__w w__m;_ﬁ
m _ I e Y T Py ] __m _ﬂm _.m.n_m. LB 38 B30- 15 —-hTE _
FIL5AS RO T me P LR FE-LbL—08 _..u_ . _..u_ AT BEO—-LOL-0ETE 0
LJe—8Ll0-20L0 a0l E_"H.nu.nﬂ"m_uhnh.. _,_.LI..__ _n_ En.lmunuﬂ.uumﬂ.
Al LFWHDANI TIND OO %I._J”__ﬁ_. [hi) i ﬂm&ﬁ—ﬂm_._m

Part # 8533-065-001 12/20 @




ARG 1K ALY IEHS EOC— ¥ L - 90560

FLEEF S MOLE O SASHE ENLSF-HDI B RONSLE

LW DT L MO TR TR LTWULLDC: LN BT EEON T




EC Models (Intergrated EasyCard Ready Parts)

Key Part Number Description Qty
5192-286-015 REIAY ... 1
8220-001-198 Wireasy- Wht, 46 1/2" ... e 1
8220-001-199 Wireasy- Wht, 53 1/2" ... 1
8220-001-200 Wireasy- Red, 53 1/2" ......ooi e 1
8220-001-219 Wireasy- BIK, 58" .........oooiiiiie et 1
8220-001-220 Wireasy- Red, 56" .......cccuiiieii ettt 1
8220-001-227 Wireasy- BIK, 25 1/2" ... oot 1
8220-001-230 Wireasy- BIK/Red, 8 1/2" .......co oot 1
8220-001-231 Wireasy- BIK/BIU........c.coouiiiieiicciiiee s 1
8220-001-282 Wireasy- Red, 20" .......oouiiiiiei et 1
8220-001-290 WIr€ASY- BIK ...eeeeiiiiiiie et 1
8220-001-412 Wireasy- Blu, 20"......cooo o 1
8220-001-462 Wireasy- Vi, 58" .....coui e 2
8220-001-478 WiIrEASY- GIN, 7" .. ettt e e e e 1
8220-001-479 Wireasy- BlU, 45" ... .o e 1
8220-001-480 Wireasy- BIK, 45" ... .o 1
8220-001-530 Wireasy- BIK, B7"......coo oot 1
8220-001-531 Wireasy- Wht, 12"-4" ... 1
8220-034-001 Wireasy-Brn,B7" ........ooe e 1
8220-034-002 Wireasy-BlU,461/2" ...t 1
8220-062-002 Wireasy- BIK, 11" ..o 2
8220-063-004 Wireasy- BIK, 48" .........oo et 1
8220-065-006 Wireasy- BIK/Red, 11" ... e 1
8220-065-007 Wireasy- BIK/BIU, 11" ...t 1
8220-068-002 Wireasy- BIK/REd, 7" ...t 1
8220-068-003 Wireasy- BIK/BIU, 5"........uueeiee e 1
8220-088-001 Wireasy- Wht, 8" .. ... 1
8220-088-002 Wireasy- BIK, 5" ... 1
8220-088-003 Wireasy- Red, 8" ... i 2
8220-097-001 Wireasy- JUMPET, Brn ..o 1
8220-098-003 Wireasy- JUMPer, Yel......cc..ooiiiiiiiii e 1
8220-101-001 Wirasy- Gry,251/2" ...t 1
8220-101-014 WiIr€aSY- VIO, 42" ...ttt e 1
8220-101-016 Wireasy- Brn,d11/2" .. ... et 1
8507-230-003 Instructions-Transform Connect..............cccccoiiiiiiiiiiiiii e, 1
8507-349-001 Instruction-Switches, Electacpt ..............ccccoociiiiiiiiiee, 1
8514-003-012 Booklet-Owners 30# Dryers 9/07 ........ccoovuieeeeeiiieeieeeiieee e 1
8615-104-040 REAUCE-1/2X3/4 ...t 1
8640-276-003 Nut-Wireconn, #73b, Org .....ccccovviiiiiiei e 10
8640-424-002 Nut-Hexelasticstop, #4-40...........oeveiiiiieiieeeeiieeecccceeee e 3
8711-008-002 Transformer-Control ............ooooviiiiiiiei e 1
9000-043-001 Adapter-3/4Usto3/4iS0 ........coi i 1
9021-015-002 Acceptor-CoiN, Electronic (109)........ccuviiiiiiiiiieiiiiieeee e, 1
9029-091-001 Bracket-Control BOX ........ccooiiiiiiiiiii e 1
9074-263-002 Cover-Ignition Control BOX ........cccooiiiiiiiiiiiie e 1
9183-030-001 Filter-Ling, Emi ... 1
9208-039-001 GUAIA-DIIVE.....utiiiiiiiiiie e 1
9248-022-002 HOOK-SEYPE.... e 1
9376-259-008 Motor-Dryer,A.O.Smith (30#).......cccuiriiiiiiie e 1
9381-009-005 Manifold Assembly-(2) POrt.........cccueieiiiiiiiie e 1
9452-671-001 Plate-Bracket EXtender .............ueeveeiiiieiiiiiiiiiiccceeee e 1
9452-724-001 Plate-Mounting,Computer Control............ccccceeiiiiiiinieeeeen 1
9453-169-009 Pulley-Drive, Machined ...........ccccoooiiiieiiiee e 1
9454-696-001 Panel-Shield, Motor, Lh............ouuieeeeeeeeee e, 1

Part # 8533-065-001 12/20 @



9454-697-001
9471-011-002
9506-204-001
9506-204-002
9506-205-001
9506-205-002
9539-461-007
9545-008-027
9627-651-003
9631-382-002
9631-403-005
9732-162-001
9791-001-002
9804-021-001
9807-080-001
9857-132-004
9857-140-001
9857-166-001
9897-036-001
9982-334-002

Panel-Shield
Printed Circu

JMOtOr, RN e
it BOard Assembly ........occcuveeiiiiiiiiii e

Wiring Label- Schematic ...
Wiring Label- Schematic ...
Wiring Label-Diagram...........cccciiiiiiiie e
Wiring Label-Diagram...........cccciiiiiiiieeee e

Switch-Micro

Screw-Hxwsrhdsltd, #10-32 TtX 1/2 ..oeeeieiee e
Wiring Harness- Electronic Cntrl..........cccoooiieeiiiee e,

Wireasy-Gry,

A5 /2" o

Wireasy-High Voltage..........ooooiiiii e,
Kit-Honeywellvr 86 Valve Flange...........cccccvviiiiiiiiiieiiiiee e
Adapter Assembly- Gas Inlet..........ccoocviiiiiiii
Shield Assembly- MOtOr ..o
Box Assembly- CoNtrol...........coooiiiiiiiiiii e
Control ASSembly- Gas.........oceeiiiiiiiiieee e
Control Assembly- Fenwal...........ccocveiiiiiiii e,
Control ASSEMDIY ..o
Terminal Block Assembly- POWET ..........cccccoeiiiiiiiiiiiiiiceeeeeeeeeeee
Plate Assembly - Controls Mntng(Cmptr)........ccccceiiiiiiiieiniiiieeees

@ Part # 8533-065-001 12/20



MI6G MO 124 JL¥WIHDS YEOo—POE—9056
"LUNZHID ONILYIH ¥O4 SINIWTWINDIY ONY
NOALYH30 30 MNOLJIHOSI0 H04 TWHNWA SH3NAD OL 43438 G
'033d5 CL dn S
HOUOW MOHW NOIUSOd FINYHD SLOVINOD-HILME TYON4MINGD +
. 'ISEIHC NOLINE LHVLS 3HL QMY OISO 4000 IHLU03HSLYS 9
e INNDD NGO JHL NIHM 350713 Ti LIVINOD Av T34 WA WOLOW '€
UISOTD S MO NIHR OISCIDUON-HILMS WDOD T
G OILMISHI MO MIHM 035071370 N-HILWS NIGD 'L
.'|
S =2 iy Tl MEFERT
e aLS L
AR e HasNR: [ 7]
aND W3l
1 T B Zh Lo _
|
O HL _
RET _
b [ . _ nm all JMHe R _._m__ 34,418
134 Wi N0 I | ¥a 4 DA s
NELLI NS | A3 SWO | IWIS  HILMS  HILMS
anTes 5vd | I"dW3L H3dM¥0 LIW-IH (v 308 335)
_ _ HIND HW HOLON 3ANT B
=
| _
_ N _
g e Tl ] _ mg
I¢ ; ; AT NNY g
_ muEﬂmmm il |
_ I.IHHE..
GE] S S
Aianiiat s =23 B e i
. ————— LHA
B HATIOEINGD JINCH 1313 =
LN
mﬁm@@%
|.|
ZHOG—HdL-pagz  ©| | campne | P T
|'|
N 8,48 e, >na U=TERE]

Part # 8533-065-001 12/20 @




TP —F R

Mlor ] 406G CHOE 100 : O—GOF—O0GE s-srams
_.mf RE

EEL R e
.-_.w xu_t“a ]
s (m n SR
=y | LIE[[ER [~

BRI ek -1
A~ e -

oo DEE- 00 EER

L | - .ﬁ
Jnoca
HOLIMEI

A -l e

A OO -3l 33

0 [

_._._._._._.ﬂ
g
B

£
[ ]
| ]
| T R
& dHY G
M {edt)
ﬂ L
&%
)
E% hiedl WD . B-LA-ERE
TR G
11 W =ana %ﬁ& il
.N._-_ﬁ_.m.l_-__u_.l_‘-n_m.ﬂ. [P [ T
ELT BREC—FLO—ZO0LY IAILYNHOANI el ] L T T

@ Part # 8533-065-001 12/20



Key

Part Number
5192-288-001
8502-698-001
8502-699-001
8502-725-001
8502-730-001
8507-230-003
8507-298-001
8640-276-003
8711-008-002
9021-015-002
9074-263-001
9183-030-001
9208-039-001
9248-022-002
9376-259-008
9381-009-005
9435-016-001
9452-671-001
9452-724-001
9453-169-009
9454-644-001
9454-696-001
9454-697-001
9456-041-006
9471-011-002
9506-074-002
9506-075-002
9578-087-001
9627-651-003
9631-381-018
9631-382-002
9732-162-001
9804-021-001
9807-080-001
9857-129-001
9857-131-001
9857-132-004
9982-334-001
9982-334-002
8220-001-198
8220-001-199
8220-001-200
8220-001-219
8220-001-220
8220-001-221
8220-001-222
8220-001-227
8220-001-282
8220-001-332
8220-001-333
8220-001-411
8220-001-412
8220-001-530
8220-034-001
8220-034-002
8220-057-020
8220-062-002

21CR Gas Heated Parts

Description Qty
REIAY ..t 1
Label-AuSSie WarNiNgG .........oocuuuiiiiiiiiee e 1
LabelL-Aust gas approval badge ........ccccoooiiiiiii 1
Label-Instruct/Warn,EleCtr COIN ..........uoeveiiieiieiiieeiee e 1
Label-Warning,Elec coin acceptor...........cccveiiiiiiininiiiee e, 1
Instructions-Transform connect.............ccovviiiiiie e, 1
Instructions-Aussie addendum.............ccoviiiiiiieiee e, 1
Nut-Wireconn, #73b,0rg ... 13
Transformer-Control ............ooooviiiiiiiei e 1
Acceptor-Coin, Electronic(109) ..o 1
Cover-Ignition control bOX ..........cccooiiiiiiiiiiii e 1
Filter-Line, EMi ..o e 1
GUANA-DIFIVE ...ttt 1
HOOK-SEYPE. ... 1
Motor-Dryer,A.O.Smith(30#).......cooiiiiiiiiiie e 1
Manifold assembly-(2)Port ..........ccccueiiiiiiie e 1
Overlay-Trim, Lwr serv door,30# ..........ccoocviieeiieeee e 1
Plate-Bracket extender.............cceueeevieiieiiiiiieccc e 1
Plate-Mounting,Computer control.............ccccceeiiiiiieeiiieee e, 1
Pulley-Drive, Machined ...........ccccooiiiiieiiie e 1
Panel-Control boX, TOP.....ccccuuviiiiiiiie e 2
Panel-Shield, Motor, LN ......ooouueieeeeeeeeeeee e 1
Panel-Shield, Motor, RN .......coouueieiiee e 1
PlUg-PlastiC,7/8" ... et 7
Printed circuit board assembly ... 1
Wiringlabel-Schematic............oocoieieiiii e 1
Wiringlabel-Diagram............ooioiiiiiiei e 1
Trim-Door, LOWEE SEIVICE ........ciiieiiee e 1
Wiring harness-Electronic control.............ccccccciiiiniiiiiiiiieieeeeee, 1
Wire assembly-Red, 7"..... ... 1
Wire assembly-Gry,451/2" ... 1
Kit-Honey wellvr 86 valve flange ...........ccccceveiiiiiiinei e, 2
Shield assembly-MOtOr...........uuiiiiiiiiiiee e 1
BOX @Sy~ CONLrO...ccciiiiiie et 1
Controls asy-Ignition, JOhNSON ............cooiiiiiiiii e, 1
(7] 117 ] 1= 1) VORI 1
Control assemMbBIY-Gas.........coiuuiiiieiiiiie e 1
Plateasy-Controls mntng(Cmptr)........cccoooiiiiiiniiieeee e 1
Plateasy-Controls mntng(Cmptr)........cccoooiiiiiiniiieeee e 1
Wire assembly-Wht,461/2" ...........oooiiie e 1
Wire assembly-Wht,531/2" ..o 1
Wire assembly-Red,531/2" ... 1
Wire assembly-BIK,56" ... 1
Wire assembly-Red,56"..........oouiiiiiiieeieeeeee e 1
Wire assembly-BIK,45" ........coo e 1
Wire assembly-Blu,45" .........coo e 1
Wire assembly-BIK,251/2" .......c.uuiiiieeee e 1
Wire assembly-Red,20"..........couuiiiiieeieeeeeee e 1
Wire assembBIy-BlK.........ccuuiiiiiiiiiiie e 1
Wire assembly-Wht ..o 1
Wire assembly-Red,0".........ooo e 2
Wire assembly-Blu,20" ...........oooiiieiieee e 1
Wire assembly-BIK,B7" ........cooo i 1
Wire assembly-Brn,B7"........coo o 1
Wire assembly-Blu,461/2" ..........cooiiiieie e 1
Wire assembly-Blu,54" ..........coo it 2
Wire assembly-Blk,11"....... 2

Part # 8533-065-001 12/20 @



8220-062-024
8220-063-004
8220-064-025
8220-088-013
8220-090-002
8220-098-001
8220-100-002
8220-101-001
8220-101-003
8220-101-016
8220-107-001

Wire assembly-Wht,19".......
Wire assembly-Blk,48" ........
Wire assembly-Wht,9".........
Wire assembly-BIk,6" ..........
Wire assembly-Jumper,Brn.
Wire assembly-Jumper,Yel..
Wire assembly-Jumper........
Wire assembly-Gry,251/2"...
Wire assembly-Blu,411/2" ...
Wire assembly-Brn,411/2"...

Wire assembly-Jumper,Wht

@ Part # 8533-065-001 12/20






a0 807 5 0012




W ZHOS Y21E N0 124

JERE]
i e ——
b ] ] .w_.“ _
=N EHFT
iH HL. zl_ﬂl_iﬁqﬂ‘mhﬁ rma
T |
RN Pl I ey iR H] bl Lot =]
_ﬂ Ol U o n::. a] ln ﬂ_".
“ o 0P - L DD-Tuts " HE e m m.
i i Al HtMER | m
| T
=1 HE
g EEE | L d m
! wﬂ _ Tnoom 2
_ o3 w Hv“ I LI mm__..h._ur b
i 5 1 E
T omwe 1R % % 8 m
#E:E@ﬂ WEADEE L2 aE L B W H N "
v e e gl | wlﬂa_r__ﬁha
i o I804 b &L
g B 1 :
mee Bom ||l
HANHE OHH =004 LY MHE -l
] Bl
e, z&&% |- .
L— o
——- 2 N CO0-"I10-Z018
Hosa ALY HC AN

el LELE

MeoLanm Mesl

PREREE

(2= Wl [2=H wEMHNA]}

£a0—5L0—-005LG

Part # 8533-065-001 12/20 @

D00 D - Rl

fdil] Ark JHW




Key

16FE Electric Heated Parts List

Part Number
5192-294-001
5198-213-004
8220-057-004
8220-057-007
8220-057-008
8220-057-014
8220-057-015
8220-057-019
8220-061-008
8220-061-010
8220-064-021
8220-095-025
8220-101-002
8220-101-005
8220-101-015
8502-614-004
8502-639-001
8502-658-001
8502-702-001
8502-708-001
8502-711-001
8514-106-001
8639-621-007
8640-276-003
8652-134-002
8653-068-004
8653-068-006
9029-127-001
9058-025-001
9074-288-001
9074-289-001
9074-290-001
9109-108-001
9142-039-001
9208-053-001
9208-058-001
9208-059-001
9241-187-001
9295-004-001
9295-005-001
9377-003-001
9488-010-001
9488-010-003
9506-176-002
9506-177-002
9548-282-001
9870-088-001
9897-037-001
9897-038-001

Description Qty
Relay-125 amp (Resistive) Contact..........ccceeciveeeiiiieieeciie e 1
Circuit breaker-3 pole...........c.cuvuiiiiiiiiieeee e 2
Wire assembly-Brn,30"........ccoouiiie e 1
Wire assembly-Wht/BIK,45".........ccooiiiiee e 1
Wire assembly-BIK,45" .......coo i 1
Wire assembly-BIK,8" .........oo i 3
Wire assembly-BIK,8" .........oo i 6
Wire assembly-Wht,8".........ooo e 1
Wire assembly-BIK,36" ..........couuiiiiiiiieee et 4
Wire assembly-BIK,48" .........oo i 2
Wire assembly-BIK/Wht,90"...........cociiiiieiiiiee e 1
Wire assembly-Red,31".......oo e 1
Wire assembly-BIK,B4" ..........oouiii e 1
Wire assembly-Gry,04"............uuiiioiiiieee e 1
Wire assembly-Brn,30"........cooiuiiie e 1
Label-Warning,High voltage ..., 1
Label-Warning ......coooueiie ettt 1
Label-Warning,Fire hazard..........cccccccoiiiiiiiiiiiiiiiee s 1
Label-Warn,Fire hazard (French)..........ccccceeviiiiiee i 1
Label-Exhaust warning.........ccccoooeiiei e 1
Label-Warning for 208V ..........cooiiiiiiiiiiiiie e 1
Booklet-Owners, 30# HId Dryer ........ccccoovevieeiiiiiee e 1
Screw-Hx wshr hd,#10-32X1/2,GIM ....eeniiiieee e 1
Nut-Wire conn#73b,0rg ......coooiiiiiiiieei e 1
Terminal-Lug, SOIderless........ccviveiiiiiiiee e 1
Connector-Conduit, 90 degree.........cccveveiiieee i 5
Connector-Conduit, 3/8", 45.......coooieeeeeeieeeee e 1
Bracket-Guard mounting .........ccoocoiiieiiiiiie e 1
Bottom-BoxX, CONIOl.......ccueiiiiiieeeee et 1
Cover-Plate, Heater..........ooi i 1
CoVer-Box, CONIIOL......coeeeiiieee et 1
Cover-Housing, Overtemp thermo ...........ccccccevvviiiiiee e, 1
Duct-Thermostat,Over temp..........cccooeeiiiiiiiieeee e, 1
Elbow-90 degree ajd,8"..........oooiiiiiiieeiee e 2
Guard-Front,Cabinet COVEN........cooiiieeei e 1
Guard-Rear,Right hand (Cover)........ccccoiiiiiiie e, 1
Guard-Rear,Left hand (COVEr).......ccuviiiiiiiiiiie e 1
Housing-Thermostat, Overtemp........cccocccvieiiviiiee e 1
JUMPEr-FOMMEM......oeiiiiiiiiiicee e 2
Jumper-Straight..........ooooi i 4
Varistor-Coil SUPPrESSOr........cceiiiieeee ettt 1
RAI-DIN....eiiiiiieieeeeee e 0.396
Rail-Din, 43/4" ... 1
Wiring label-Schematic...........cccceeviiiiiiiiiii e 1
Wiring [abel-Diagram...........coocuuiieiiiiiiiee e 1
SUPPOM-WIFE .. 2
Heater-Electric elem, 15kw, 208V........ccoovieieiiiiiiiee e 2
Block-Power, 3 Pole...........c.uuviiiiiiiiieeeieee e 1
Block-Power, 1 Pole..........ccouviiiiiiiiieeeeeee e 1

@ Part # 8533-065-001 12/20



L THOE 1 I e |2 ) TS | -8006

WLA0 Tl il sl
B bt g pen i = | () WET
: _ g PR o | - riy
I I T o HET e L eich
_ LT
! ! i T
" " rﬁﬂ----.: .

|

| | 4 s et
_ | Ll : 17N g
_ I, e G $
“ I BETH B N “ el Forioy e Y s
_ m GRS
| - et
“ “ o g M
_ _ . M 2
I I o e T
i : il —
“ “ | = 5
] T - H




A9 INGE 13T PYHINTT ONTHIW S0 —déd — HIGE
A4z TaMaeT L0 e S — | EZ00—L£1—0056

L T N, _ﬁ e

HOSGS diaL SINCIEEEE
_ m morx T T
_ [ = = =1-gF ]
[ fEff eese = )
i
ﬂ =

0Z0—ELO0—-ZDLE
3 IAHC NI




Key

66 FW Electric Heated Parts List

Part Number
5192-285-004
5192-288-001
5192-290-002
5198-215-002
8220-001-199
8220-001-200
8220-001-221
8220-001-222
8220-001-290
8220-001-411
8220-001-412
8220-001-530
8220-034-001
8220-034-002
8220-057-004
8220-057-007
8220-057-008
8220-057-011
8220-057-015
8220-057-019
8220-057-020
8220-057-030
8220-061-008
8220-064-025
8220-064-051
8220-078-008
8220-078-011
8220-078-012
8220-088-013
8220-101-002
8220-101-005
8220-101-014
8220-101-015
8220-107-001
8220-107-002
8502-614-004
8502-639-001
8502-658-001
8502-698-001
8502-708-001
8507-230-003
8507-298-001
8636-018-004
8652-134-002
8653-039-000
8711-008-002
9021-002-015
9029-127-001
9058-025-001
9074-263-001
9074-288-001
9074-289-001
9074-290-001
9109-108-001
9142-039-001

Description

Wireasy-Red,531/2" .
Wireasy-Blk,45"........
Wireasy-Blu,45"........

Wireasy-Blk ..............

Wireasy-Red,9" ........
Wireasy-Blu,20"........
Wireasy-BIk,67"........

Wireasy-Brn,67" .......

Wireasy-Blu,461/2"...

Wireasy-Brn,30" .......

Wireasy-Wht/Blk,45"
Wireasy-Blk,45"........
Wireasy-Vio,32"........
Wireasy-BIk,8"..........
Wireasy-Wht,8" ........
Wireasy-Blu,54"........
Wireasy-BIlk,17"........
Wireasy-Blk,36"........
Wireasy-Wht,9" ........
Wireasy-Red/Blk,62"
Wireasy-Blk,9"..........
Wireasy-Wht,45" ......
Wireasy-Red, 45" ......
Wireasy-Blk,6"..........
Wireasy-Blk,64"........
Wireasy-Gry,64" .......
Wireasy-Vio,42"........

Wireasy-Brn,30" .......

Wireasy-Jumper,Wht
Wireasy-Jumper,Blk .

Label-Warning,Highvoltage .............cccccoiiiiiii e

Label-Warning..........

Label-Warning,Firehazard............cccccvreiiieeeiieiieeeee e

Label-Aussiewarning

Label-Exhaustwarning...........c..eeeuieiiiiiieiieeeeeceee e
Instructions-TransformMCoNNECt ............ueeiiiiiiii i
Instructions-Aussieaddendum ...........c.ueeiiiiiiiiiiiiiiiie e

Fuse-2.5a.................

Terminal-Lug,SolderIess........cooo e
Connector-WiRe,INliNe, /4" ..o

Transformer-Control .

Acceptor-Coin,Complete ...
Bracket-Guardmounting ..........ccooiiiiiiiiiiiiieee e

Bottom-Box,Control ..

Cover-IgnitionCoNtrolbOX ...........ceiiiiiiiiiriiiiie e

Cover-Plate,Heater...
Cover-Box,Control....

Cover-Housing,Overtempthermo .........cccocveiiiiiiiine e
Duct-Thermostat,Overtemp ...

Elbow-90 degree, 8".

Part # 8533-065-001 12/20 @



9208-039-001
9208-053-001
9208-058-001
9208-059-001
9210-117-001
9241-187-001
9248-022-002
9295-006-001
9376-259-008
9377-003-002
9435-016-001
9452-668-003
9452-741-001
9453-169-001
9453-169-009
9454-644-001
9454-696-001
9454-697-001
9456-041-006
9471-011-002
9488-010-001
9488-010-003
9506-206-001
9506-206-002
9506-207-001
9506-207-002
9544-041-002
9548-282-001
9578-087-001
9804-021-001
9857-163-001
9870-088-002
9897-037-001
9897-038-001
9982-305-005
9982-305-006

Guard-Drive.......

Guard-Front,CabinetCoVer.........cooiivieeie e
Guard-Rear,Righthand(Cover) ..........ccceveiiiiiiie e
Guard-Rear,Lefthand(COovVer).........cccuiieiiiiiiieei e
GUSSEE-BOX,CONIOL....coveeeieiieeeee et e e
Housing-Thermostat,Overtemp........ccccovoiiieeiiiiie e

Hook-Stype........

Jumper-Straight,3hole ...........cciiiiiiiiii
Motor-Dryer,A.O.Smith(30#).......ccueviieiiee e

Varistor-CoilSUPPIrESSOr.......cccceiii e ettt

Overlay-Trim,Lwrservdoor,30# ...........cccceeeciieeeeniiiiiie e
Plate-Controls,Mounting(Cmptr)..........coooveiieriiiieeeeieieee e
Plate-Replacement,Heater.............ccoo oo,
Pulley-Drive-Casting-Manual............cccoooiviiieiiiiiiee e
Pulley-Drive,Machined ...
Panel-ControlbOX, TOP .......uuuuiiiiieiiieee e
Panel-Shield,Motor,Lh........ccoooieiiiieeeeee e
Panel-Shield,Motor, RN ........cooouuiiiiieeee e

Plug-Plastic,7/8"

Printedcircuitboardassembly ...

Rail-Din..............
Rail-Din,43/4" ....

........................................................................ 0.396

Wiringlabel-Schematic...........ccuovieiiiiiiiiie e,
Wiringlabel-Schematic...........ccvvieiiiiiiiii e,
Wiringlabel-Diagram............oooiiiii e
Wiringlabel-Diagram............oooiiiii e

Strap-Beadedtie

Support-Wire .....

Trim-DOOr,LOWEISEIVICE ......neieeiieieeeeee e
Shieldassembly-MOtOr.............eoiiiiiiiiie e

Controlasy .........

Heater-Electricelem, 15KW,240V...........uoeeiiiieeeiie e
BIOCK-POWEN,3PO0IE.........eeiiiieeeeeee e
BIOCK-POWE,1POIE.......cceiiiiieeeeee e
Plateasy-Controls,Mntg(Cmptr).......ccccoeeiieeiieeiiiiiie e
Plateasy-Controls,Mntg(Cmptr).......ccccoeeiieeiieeiiiiiie e

@ Part # 8533-065-001 12/20









